
Parts Manual

Generator Set

DGAB (Spec F)
DGAC (Spec F)
DGAD (Spec F)
DGAE (Spec C)
DL4 (Spec C−F)
DL6 (Spec C−F)

DL6T (Spec A−C)
A41 (Spec E)
A61 (Spec E)

AT61 (Spec B)

English − Original Instructions 8−2011 934−0236 (Issue 1)



The following symbols are used in Cummins Power
Generation manuals to alert users to the potentially
dangerous conditions relating to maintenance of
equipment and replacement of parts. Please read
and observe.

This symbol warns of immediate
hazards which will result in severe
personal injury or death.

This symbol refers to a hazard or
unsafe practice which can result
in severe personal injury or death.

This symbol refers to a hazard or
unsafe practice which can result
in severe personal injury or prod-
uct or property damage.

To avoid errors or delay in filling your parts order, al-
ways give the MODEL, SPEC NO. and SERIAL NO.
from the Cummins Power Generation nameplate.

For handy reference, insert your nameplate infor-
mation in the spaces below.

MODEL AND SPEC NO.

SERIAL NO.

DIGITAL CONTROL SOFTWARE VERSION
AND DATE (IF APPLICABLE)

Contact with USED ENGINE OILS has been identified by a United States federal agency and some USA
state agencies as causing CANCER or REPRODUCTIVE TOXICITY. When checking or changing engine
oils take all necessary precautions not to ingest, breathe the fumes or contact the used oil.

Contact with ASBESTOS has been identified by a United States federal agency and some USA state agen-
cies as causing CANCER or REPRODUCTIVE TOXICITY. When handling engine gaskets take all neces-
sary precautions not to ingest, breathe or contact the dust from the gaskets! Use adequate ventilation
and wear protective gloves, masks and clothing!

Contact with BENZINE and LEAD, found in gasoline, fuel additives and solvents has been identified by
a United States federal agency and some USA state agencies as causing CANCER or REPRODUCTIVE
TOXICITY. When checking, draining or adding gasoline and fuel additives or using solvents take all nec-
essary precautions not to ingest, breathe the fumes or contact the liquids. Use adequate ventilation and
wear protective gloves, masks and protective clothing!

                                                                                            PSP-1

Service and repair of Cummins Power Generation equipment must be performed by trained, experienced
personnel only. Improper service or repair may result in property damage, severe personal injury or
death. Do not use this catalog as a guide to servicing your equipment. Read and follow the IMPORTANT
SAFETY INSTRUCTIONS in the Service Manual appropriate for the equipment you are working on.































































REF PART
NO. w.

O*nerator

i
1#5.0DQA8, 1$.0DL4, 16.0A41, 20.ODQAB, 20.00L4, 20.0A41,
O.ODQAC, 20.00L6, 20.0A61, 25.ODOAC, 26.00GAO, 25.0DL6,

25A61, ~OeODQAO, 30.0DL6, JIO.0A61)

1 821-0010

2 150-1446

3 862-0001
4 853-0013
5 870-0250
6 150-0723
7 150-1445
8 800-0051

9 865-0010
10 1!50-0717
11 526-0077
12 862-0003
13 850-0050
14

520-0055
520-0966

15 802-0040

16 509-0094
17 815-0194

18 232-2418
19 800-0004

20 853-0013

21 232--2584

22
220-2oio
220-2309

23 211-0349
24 800-2087

25 850-2010
26

220-3810
220-4110

220-4194-04
220-3806

220-3956

ytu Mm
DE8CRIPTIffl

2

1

2

:

:
1

1
1

:
4

4
4
4

;

:

4

4

1
1
1

12

20

1
1

1
1

1

Screw, Self-Locking - Hex
Washer Head (1/4-20 x 1/2”)

Bracket and Point Assembly
[Includes Parts Marked #)

#Nut, tiex (1/4-20’)
#Washer, Lock - ET (1/4’”1
#Nut, Insulating
#Point. Contact
#Bracket, Mounting

Screw, Cap - Hex Head
(3/8-16 X 1-1/4”)

Washer, Lock - EIT (3/8”)
Switch, Overspeeu
washer, Flet (3/8”)
Nut, Hex (3/8-16)
Washer, Lock - Spring (31S”)
Stud

3/8-16 X 4“
3/8-16 X 5.2”

Screw, Cap - Socket Head
(1/4-20 X 2“)

~~~] , “O” Ring
Screw, Tanping - Hex Head

with ET Lockwasher
(.#10-32 X 3/8”)

Board, Terminal
Screw, Cap - Hex Head

(1/4-20 x 5/8”) Exciter
Stator Mounting
(Early Models)

Washer, Lock - ET (1/4)
Exciter Stator Mounting
(Early Models)

Clip, Retaining - Exciter
Stator Mounting (Early
Models)

Stator, Excitor
Standard
Environmentally Protected

flell, End
Screw, Gao - Hex Head

(M1O x 30mm)
Washer, LoCk - Swing (M1O)
Stator Assembly, Generator

i’Includes Air Baffle)
32.ODGAE, 32i3L6T, 32AT61

Stanaard
Environmentally Protectea

40,0DGAE, 40.0DL6T, 40AT61
Standara

347/600, 3 Phase, 4 Wire
Reconnectable, 3 Phase,

12 Wire
Environmentally Protectea

30

REF PART
w. ND.

27 718-1019

28 850-2006
29 232-2845
30 800-2085

31 850-0040
32

201-3059
201-3207

201-:3059
201-;M9

201--3207
33 8050025

34 526-0249

35 232-2843
36 205-0132
37 51CJ-0112
38 870--0284

39 232-2398
40

201-2152
201-2298

41 870-0131

42 526-0008
43 813-0100

44 853-0008
45 358-0069
46 358-0070
47 515-0094

# - Parts Inc
Assembly

* - Parts Inc
+ - parts Inc

QTY
U8ED

4

4
1
8

4
1

1
1

1
1

1
8

8

1
1
1
1

1

1
1
8

12
4

4
1
1
1

uded in

uded in
uded in

PART
DESCRIPTION

Screw, Cap - Hex Head
(M6x 14mm)

Washer. Lock - Swing (M6)
Baffle, Air
Screw. Cap - Hex Head

(M1O x 20mm)
Washer, Lock - Soring (,1/4)
Rotor Assembly, Generator

{Includes Parts Marked “)
32.ODGAE, 32DL6T. 32AT6i

Standard
Environmentally Protected

40.CIDGAE, 40.ililL6T, 40AT61
Standard

347/600, 3 Phase, 4 Wire
Reconnectable. 3 Phase,

12 Wire
Environmentally Protected

*Bolt, Hex Head - Slotted,
Grade 8 (7/16-14 x 3/4”)

*Washer, Flat - Hardened
(15/32” IDx 1“ ODX 1/8” Thk)

*Disk, Drive
*Fan, Generator
*Bearing, Ball
*Nut, Self-Locking hex

(1-1/8-12)
*Spacer, Bearing
*Rotor, Assembly, Exciter

(Includee Parts Marked +)
Standard
Environmentally Protected

+Nut, Self-Locking - Hex with
ET Lockwasher (*IO-321

+Washer, Flat (#10)
+Screw, Machine - Round Head

(#10-32 X 1/2”)
+Washer. Lock - ET (#lOj
+Rectifier Assembly, Positive
+Rectifier Assembly, Negative
+Kev - Excitor Stator

150-1446 Bracket and Point

Generator Rotor Assemblies
Excitor Rotor Assmblies



Qenerator
(32.00(3AE, 32.00L6T, 32.0AT61

40.omAE, 40.00L6T, 40.oAT61\

,.

Y,
49 \

\ ,%.

2
40 \&J&y’ ““

39 Tm>Itn>

25

0



REF PhRT
No. No.

i 150-0717
2 800-0051

3 821-0010

4 150-1446

5 526-0077
6 856-0010
7 150-s.445
8 853-0013
9 862-0001

iO 870-0250
11 150-0723
i2 231-0289

13 160-1292
14 800-0004

15 853-0013

16 232-2584

17 718-1078

18 740-1801
23 862-0003
24 850-0050
25 520-0802
27 509-0094
28 815-0194

29 232-2418
30 802-0040

31 850-0040
33

220-2010
220-2309

34 211-0256
35

220-3592
220-3606

220-3607
220-3616

220-3534
220-3534

220-4100
220-3558

2204087
220-35S9

220-3586
220-3587

220-3591

QTY
USED

1
1

2

1

2
1

i
2
1
1
1

1
4

4

4

6

6
4
4
4

;

1
4

4

i
1

;

i

1
1

1
1

:

1
1

1
1

1

PART
0E6CRXPTIOW

Switch, Overs$eed
Screw, Cap- Hex Heaa

(3/8-16 x i-i/4”)
Screw, Self-Lockinq - Hex

Masher Head [1/4-20 x 1/2”)
Bracket and Point Assembly

(Incluaes Parta Marked #)
Washer, Flat (3/8”)
Washer, Lock - EIT [3/8”1

#BracKet, Mounting
#Washer, Lock - ET (1/4”]
#Nut, Hex (1/4-20)
#Nut, Insulation
#Point, Contact

AdaDter, Generator (Includes
Timing Indicator]

Indicator, Timing
Screw, Cap - Hex head

(1/4-20 x 5/8”) Excitor
Stator Mounting (Early Spec

A Models)
Washer, Lock - ET (1/4”)

Excitor Stator Mounting
(Early $pec A Models)

Cli~, Retaining - Exciter
Stator Mounting (Early Spec

A Models)
Screw, Cap - Hex Head

(M12 x50MM)
Washer, Flat (M12)
Nut, Hex (3/8-16)
Washer, Lock - Spring (3/8”)
Stud
Seal, O-Rin?
Screw, Tapping - Hex Head

with ET Lockwasher
(#10-32 X 3/8”)

Board, Trwrninal
Screw, CaD - Socket Head

(1/4-20 x 2“1
Washer, Lock - ET (1/4”)
Stator, Excitor

Standard
Enviromentallv Protected

Bell, End
Stator, Generator

16.ODGAB, 16.0DL4, 16A41
Standard

120/240, 1 Phase, 4 Wire
Reconnectable, 3 Phase,

12 Wire
Extended Stack
Environmentally Protected

20.ODGAB, 20.0DL4, 20A41
Standard

120/240, 1 Phase, 4 Wire
Reconnectable, 1 Phase,

4 Wire
220/380, 3 Phase, 4 Wire
Reconnectable, 3 Phase,

12 Wire
Extended Stack

100/200, 1 Phase, 4 Wire
Reconnectable, 3 Phase,

12 Wire
Environmentally Protected
Extended Stack and

Environmentally Protected
20.ODGAC, 20.0DL6, 20A61

Standard
120/240, 1 Phase. 4 Wire

32

REF PART
w. m.

220-3607

220-3533
220-3768
220-3559

220-351W
220-3587

220-3!MJ0
220-3608

220-”3609

220-4086
220-3532
220-4102
220-3769
220-3560

220-3561

220-3998
220-3588

220-3589

36 800-2033

37 850-2006
38 234-0688
39 800-2029

40 526-0022
41 234-0689
42 234-0690
44 800-2085

45 850-2010
46

201-2947
201-2946

201-2947
201-3176

201-2947
201-2947

201-2946
201-2946

201-2955
201-2947

201-3176
201-3048

201-2955

QTY
WED

1

1
1
1

1
1

1
1

1

1
1
1

1

1

1
1

1

6

6
2
8

8
1
1
9

8
1

1
1

1
1

1
1

1
1

1
1

1
1

1

PART
OESCRIPTI(Xi

Reconnectable, 3 Phase.
12 Wire

25.ODGAC. 25.0DL6, 25A61
Standard

120/240. 1 Phase, 4 Wire
347/600, 3 Phase, 4 Wire
Reconnectable. 3 Phase,

12 Wire
Extended Stack
Environmentally Protected

25,0DGAD, 25.0DL6. 25A61
Standard

i20/240, I Phase, 4 Wire
Recw!nectable, 3 Phase,

12 Wire
Extended Stack

30.ODGAD, 30.0DL6, 30A61
Standard

100/200, 1 Phase, 4 Wire
120/240, 1 Phase, 4 Wire
220/380, 3 Phase, 4 Wire
347/600, 3 Phase, 4 Wire
Reconnectable, 3 Phase,

12 Wire
Extended Stack
Environmentally Protected

120/240, 1 Phase. 4 Wire
Reconnectable, 3 Phasa,

12 Wire
Extended Stack and

Environmentally Protected
Screw, Cap - Hex Head

(M6 x i6 mm)
Washer, Lock - Spring (M6)
Baffle, Air
Screw, Cap - Hex Head

(M6 x 12mm)
Washer, Flat (,5/16”)
Guard, Fan - UpDer
Guard, Fan - Lower
8olt, Hex Head

(M1OX 20mm)
Washer, Lock - Spring (,M1O)
Rotor Assembly, Generator

(Includes Parts Marked ‘i)
16.0DGAE, .16.0DL4, 16A41

Standard
120/240, 1 Phase, 4 Wire
Reconnectable. 3 Phase,

12 Wire
Extended Stack
Environmentally Protectea

20.0DGA8, 20.0DL4, 20A41
Standard

120/240, 1 Phase, 4 Wire
Reconnectable, 1 Phase,

4 Wire
220/380, 3 Phase, 4 Wire
Reconnectable, 3 Phase,

12 Wire
Extended Stack

100/200, k Phase, 4 Wire
Reconnectable, 3 Phase,

12 Wire
Environmentally Protected
Extended Stack and

Environmentally Protected
20.00GAC, 20.0DL6, 20A61

Standard
120/240, 1 Phase, 4 Wire



Oenerator
(32.00(3AE, 32.00L6T, 32.0AT61

40.00(3AE, 40.0DL6T, 4&OAT61\



REF PART
M). No.

201-2947

201-2955
201-2947
201-2947

201-2955
201-3048

201-2956
201-2955

201-2956

201-2956
201-2956
201-2955
201-2955
201-2955

201-2956

201-3056
201-3049

201-3050

generator
(32.OD?ME, 32.0DL6T, 32.0AT61

40.ODGAE, 40.0DL6T, 40.0AT61\

PART
DE8CRIFTKW

- ----

Reconnectable. 3 Phase.
12 Wire

25.ODGAC, 25.0DL6, 25A61
Standard

120/240, 1 Phase, 4 Wire
347/600, 3 Phaee, 4 Wire
Reconnectable, 3 Phase,

12 Wire
Extended Stack
Environmentally Protected

25.ODGAD, 25.0DL6, 25A61
Standard

120/240, 1 Phase, 4 Wire
Reconnectable, 3 Phase,

12 Wire
Extended Stack

30.ODGAD, 30.0DL6, 30A61
Standard

100/200, 1 Phase. 4 Wire
120/240, 1 Phase, 4 Wire
220/380, 3 Phase, 4 Wire
347/600, 3 Phase. 4 Wire
Reconnectable, 3 Phase,

12 Wire
Extended Stack
Environmentally Prutected

120/240. 1 Phase, 4 Wire
Reconnectable, 3 Phase,

12 Wire
Extended Stack and

Environmentally Protected

34

REF PART..-
No. NO.

47 805-0025

48 526-0249

49 ~32-2921
50 205-0145
51 510-0112
52 870-0284

53 232-2398
54

201-2152
201-2298

55 870-9131

56 526-0008
57 813-0100

58 853-0008
60 358-0069
61 358-0070
62 515-0094

QTY
USED

8

8

1
1
1
1

1

1
1
8

12
4

4
1

:

# - Parts Included in
Assembly

* - Parte Included in
+ - parts Included in

PART
DESCRIPTION .,.,-%

%

*801t, Hex Head - Slotted, ‘<;,:’,,,,$
Grade 8 (7/16-14 x 3/4”)

‘Washer, Flat - Hardened
(15/32” ID X 1“ 00 X 1/8” Thkj

*Disk, Drive
*Fan, Generator
*Bearing, Ball
*Nut, Self-Locking Hex

(1-1/8 - 12)
%acer, 8earing
*Rotor Assemblv, Excitor

(Includes Parts Marked +)
Standard
C-..4M*=llV.--*=11V ProtecteaLltvll Ullmlwrlkav 1,

+Nut, Self-Locking - Hex With
ET Lockwaaher (#10-321

+Washer, Flat (#10)
+Screw, Machine - Round Head

(#10-32 x 1/2”1
+Washer, Lock - ET ($10)
+Rectifier Assembly - Positive
+Rectifier Assembly - Negative
*Kev - E,xoiter Rotor

150-1446 Bracket and Point

Generator Rotor Assemblies
Excitor Rotor Assemblies



3

,.

f!!?#-“-

4

\

-40



REF PART
NO. W*

1 301”7381

2
301-7903

301-7903
3 301-7336

4
301-7899

301-7899
5

301-7335

301-7516

301-7515

6

301-7901

301-7941

301-”7942

7 301-7572

8 508-0257
9 338-1647

10 323-1136
11 323-1228
12

320-0630
320-0635
320-0636
320-0632
320-1555-01
320-1557-01

320-1555-02
320-1557-02

320-1556-02

320-1555-03
320-1557-03

320-1556-03

320-1555-05

320-0646
320-1466-07

320-0698
320-1466-09

320-0640
320-1466-10

QTY
USED

1

1

1
1

1
1

1

1

1

1

1

1

1

~

1
1

1;

1
1
1
1
1
1

1
1

1

1
1

1

1

1
1

1
1

1
1

oUtDUt 80x
OL4, 0L6 [Spee ~-ii), DL6T (Spin A)

PART
DE8CMPTION

Box, Output - DL4, DL6 Early
Portion of $pec C (Corner

Brace is Part of the Grille)
Box, Output

DL4, DL6 Late Portion of
Soec C and .%ec II

ilL6T S~ec A
Grille, OL4, DL6 Early Portion

of Spee C (Corner Brace is
Part of the Grille)

Grille
DL4, DL6 Late Portion of

Spec C and Spec D
DL6T Soec A

Cover. IIL4, DL6 (Early Portion
~f. $pe~ C)

Without Circuit Breaker
Open i ng

Use with Westinghouse and
General Electric Breakers

Use with Heineman Circuit
8reakers

Cover, DL4, DL6 (Late Portion
of Soec C and Spec D)

DL6T f.%mc A)
Without Circuit Breaker

O~ening
Uee with Westinghouse and

General Electrlc Breakere
Use with Heineman Circuit

Breakers
Bracket, Cicuit Breaker

Mounting
Grommet, Plastic (3-1/2” Hole)
Harness, Wiring - Generator to

Control {Includes Plug and
Pins)

Plug, Circular (14 Pin) (P2)
Pin, Male
Breaker, Circuit

2 Pole
70 Ampere, 240 Volt
80 Anmere, 240 Volt
90 Ampere, 240 Volt
100 Amere, 240 Volt
125 Ampere, 240 Volt
125 Ampere, 240 Volt
with Shunt Tri~

150 Ampere, 240 Volt
150 Amoere, 240 Volt
with Shunt Trip

150 Ampere, 240 Volt
with Auxiliary Contacts

175 Ampere, 240 Vo’lt
175 Am~ere, 240 Volt
with Shunt Trip

175 Ampere, 240 Volt
with Auxiliary Contacts

225 Ampere, 240 Volt
3 Pole

40 Amere, 240 Volt
40 Amoere, 240 Volt

wth Shunt Tri~
50 Ampere, 240 Volt
Lo Ampere, 240 Volt

with Shunt Trip
60 Ampere. 240 Volt
60 Ampere, 240 Volt

with Shunt Tri~

36

REF PART
No. No.

320-0647
320-1466-11

320-0700
320-1466-12

320-0642
320-1466-13

320-0701
3201466-14

320-1555-06
320-1557-06

320-1556-06

320-1555-07
320-1557-07

320-1556-07

320-1555-08
320-1555-09
320-1555-10
320-0643
320-1466-19

320-0638
320-1466-21

320-0645
320-1466-23

320-1458-24
320-1466-24

320-1458-25
320-1466-25

320-1458-25
320-1466-26

329-1458-27
320-1458-30
320-1458-35
320-1466-35

320-1458-36
320-1466-36

320-1458-38
320-1466-38

320-1458-40
320-1466-40

320-1462-40

13 517-0190
14 301-7360
15 301-7361
16 815-0567

17 821-0010

18 815-0236

C/w
WED

1
1

1
1

1
1

1
1

1
1

1

1
1

1

1

;
1
1

1
1

1
1

1
1

1
1

1
1

1
1
1
1

1
1

1
1

1
1

1

1
1
1
2

14

1

PART
DESCRIPTION ,,,,>

%?,

70 Amoere, 240 Volt +:.,~.,,=,J‘)
70 Ampere. 240 Volt

with Shunt Trio
80 Ampere. 240 Volt
80 Ampere, 240 Volt

with Shunt TriD
90 Amoere, 240 Volt
90 Ampere, 240 Volt

with Shunt Tri~
100 Ampere, 240 Vo”lt
100 tun~ere, 240 Volt
with Shunt Tri~

125 AMDtMW. 240 Volt
125 Ambere. 240 Volt
with Shunt Trip

125 Ampere, 240 Volt
with Auxiliary Contacts

150 Amuere, 240 Volt
150 Ampere, 240 Volt
with Shunt Trip

150 Ampere, 240 Volt
with Auxiliary Contacts

175 Ampere, 240 Volt
200 Ampere, 240 Volt
225 Am~ere, 240 Volt
30 Ampere, 480 Volt
30 Ampere, 480 Volt

with Shunt Trip
40 Ampere, 480 Volt
40 Ampere, 480 Volt

with Shunt Tri~
50 Ampere, 480 Volt
50 Am~ere, 480 volt ,-....

with Shunt Trip 1

60 Amuere, 480 Volt
i‘, , ,., J~s

60 Ampere, 480 Volt
with Shunt Trip

70 Ampere, 480 Volt
70 Am~ere, 480 Volt

with Shunt Tri~
80 Ampere, 480 Volt
80 Ampere, 480 Volt

with Shunt ‘Trip
90 Amuere, 480 Volt
125 Ampere, 480 Volt
25 Ampere, 600 Volt
25 Am~ere, 609 Volt

with Shunt Tri~
30 Am~ere, 600 Volt
30 Amoere, 600 Volt

with Shunt Tri~
40 Ampere, 600 Volt
40 Ampere, 600 Volt

with Shunt Tri~
50 Ampere, 600 Volt
50 Ampere, 600 Volt

with Shunt Trip
50 Ampere, 600 Volt

with Auxiliary Contacts
Plus, Plastic (3-1/2” Hole)
Bra;ket, UpPer
Bracket, Lower
Screw, Self-Tapping - Hex Head

(5/16-18 X 1-1/4”)
Screw, Self-Locking

(1/4-20x 1/2”)
Screw, Cap - Hex Head @l@?,.$ ‘ ,.:.

(5/16-18 X 5/8”) 1

,,$
~ ,,,~j, ;+?
.,,~,&@!



\

)
t

17‘ c@/



~~$n~~ $0)(
DL4, DL6 (Spec E-O), 0L6T (Spec A)

QTY
WED

1

1
4

6

6
8

3
4
4

4

4
4
4
2

2
4

4
4
6

6

2

2
2
4

4
4
1

;

4
3
4
2

2
1

REF PARTPART
DESCRIPTION

Harness, Wiring - Engine to
Control
(Includes Grommet. Plug and
Sockets)

Grommet. Rubber (1-1/2” Hole)
Plug, Circular (16 Pin) (Pi)
Socket, Female

14-12 Gauge Wire
18-14 Gauge Wire

Plug, Plastic [3/8” Hole)
Tie, Cable

REF PART
No. w.

QTY
U8Eo

1

1
1

1:

:
1

4
3
3
4

4
2
4

4

1
1

2
9.

$

2
3

4
6

4
6

4
6

2
3

2
3

PART
DESCRIPTION

Block. Terminal
;)

~.
Screw, Machine - Round Head

--,.j”~”

(1/4-20 X 2-1/2”)
(1/4-20 x 2“) - Single
Phase Sete
(1/4-20 X 2“) - Three Phase
Sets

Nut, Self-Locking (1/4-20)
Single Phase Sets
Three Phase Sets

Washer, Lock - IT (1/4”)
Single Phase Sets
Three Phase Sets

Screw. Self-Locking
(1/4-20 X 3/8”)

Screw, Ca~ -- Hex Head
(1/4-20 x 3/4”)

Spacer
Nut, Self-Locking (1/4-20)
Washer, Lock - IT (1/4”)
Screw. Ca~ - Hex Head

(1/4-20 X 1/2”)
Washer, Lock - Spring (1/4”)
Screw, Machine - Round Head

(#8-32 x 3-5/8”)
Washer, Lock - Spring (#8)
Nut, Hex (#8-32)
Screw, Machine - Round Head

(#6-32 X 1/2”)
Lead, Generator Output

Extension
Screw, Machine - Round Head

(#8-32 x ‘?/1!5”! ,.
Washer, Lock - Soring (#8) ““}‘i
Nut, Sauare (#8-32) .!

Screw, Machine - Round Head
.“’,’

(1/4-20 X 1“)
Washer, Lock - Spring (1/4”)
Washer, Flat (1/4”)
Switch, Ta~ - Dual Phase

Selector (Includes Knob and
Mounting Hardware”)

Knob
Screw, Machine - Fillister

tiead i#10-32 x l“)
Nut, hex - With ET (#10-32)
Clamp. Insulating
Dampener, Vibration
Caoacitor (1300 Mfd.) !Jsed

with Switching Voltage
Regulator (Cl)

Clamp, Mounting
Insulator - Strain Relief

N). No.

42 332-2653
43

812-0160
812-0158

812-0158

44
8?0-0212
8?0-0212

45

19 338-1649

20
21
22

508-0258
323-1134

323-1192
323-1195
517-0169
332-0941
800-0007

23
24
25 Screw. Cao - Hex tiead 854-0014

‘~1)4-20 x 1“] - Gr(
Washer, LOCK - EIT
Washer, Flat (1/4”)
Nut, iic3X (1/4-20)
Screw, Self-Locking

(5/16-18 X 1/2”)
Washer, Lock-fbrlng
Washer, Flat (5/16”
Screw, Cap - Hex He~

und
1/4” )

(5/16”)

d

854-0014
46 821-000926

27
28
29

856-0006
526-0018
862-0001
821-0014

47 800-0010

48 332-1348
49 870-0212
50 854-0014
51 800-4)003

30
31
32

850-0045
526-0115
800-0024

(5/16-18 X 1/2”)
Plug, Dot Button”(9/32° Hole)

(Output Boxes without
Terminal Blocks)

Grommet, Rubber [1-3/4” Hole)
Eracket, Mounting
Tt’ansformer, Current - CT21,

22, 23
DL4 (Ratio 100/5, lVA)

Single Phase Sets
Three Phase Sets

DL6 (Ratio 75/5, lVA)
Single Phase Sets
Three Phase Sets

DL6T (Ratio 200/5, lVA)
Single Phase Sets
Three Phase Sets

Shim
Singie Phase Sets
Three Phase Sets

Screw, Machine - Round Head
(#10-32 X 2“)
Single Phase Sets
Three Phase Sets

33 517-0045 52 850-0040
53 812--0094

34 508-0055
35 301--8157
36

54 850-0025
55 860-0008
56 812-0063

57 226-3423
302-0078
afmd-wmau“. ““,” 58 812-0078

302-0076
302-0076

59 850-0025
60 861-0007
61 812-0153

302-0106
302-0106

37
302-0253
302-0252

38

62 850-0040
63 526-0052
64 308-0770

65 303-0218
66 815-0166813-0110

813-0110
39

854-0010
854-0010

40
302-023!5
302-0235

41
302-0236
302-023J6

Washer, Lock - IT (#10)
Single Phase Sets
Three Phase Sets
amp, Upper
Single Phase Sets
Three Phase Sets
amp, Lowe r
Single Phase Sets
Three Phase Sets

67 870-0131
68 332-2634
69 402-0070
70 356-0090c

c 71 356-0102
72 335-0166

38



.,

Otdt ut Box
MAB OGAC, DQAO, BOAE, A41, A61, AT61,

DL4, DL& (Begin Spm E], DL6T (Begin Spec B]

3

\

17

WA

39



Output Box---------- .-
UISAKi F Ut3#MJt KXME, A41, A61, AT61@

DL4v%:& (Begin Spec E), 0L6T (Begin Spiitc B)

REF PART
No. ND.

1 319-0425
2 508-0257
3

338-2327

338-2328

338-2329

338-2629

338-2631

6 508-0258
7

323-1304
323-1306

8 323--1200
9 301-7360

10 301-7361
11 800-0030

12 821-0010

13 815-0236

14 301-7899
15 517-0169
16 800-0007

17 &56-ooo6
18 526-0018
19 870-0212
20 850-0045
21 856-0008
22 800-0024

23 517-0045
24

301-790i

301-7941

301--7942

25 332-2634
26

302-1845-02
302-1845-03
302-1845-04

302-1845-02
302--1845-03
302-1845-04

27
332-1389
332-1389

28

320-0630
320-0635
320-0636
320-0632
320-1555-01
320-1557-01

QTY PART
USED DESCR:PTI*

1

1

1

1

i

i

1

1

1

12
1
1
2

14

1

1
4
1

4
3
2
4
2
4

4

1

1

1

3

2
2
2

3
3
3

2
3

:

:
1
1

1

Box. Ouwt
Grommet, Plastic (3-1/2”)
tiarness, Wiring

Generator to Control
Engine to Control

DL4, A41 - SPeC E
[Motoroia Alternator)

0L6, DL6T. A61. AT61,
Soec E [Motorola
Alternator)

i)GAB, DL4 - Begin S~ec F
(80sch Alternator)

DGAC, DGAD, DGAE. DL6,
DL6T 8egin Soec F
(Bosch Alternator)

‘Grommet, Rubber
Kiiousinq, Connector

6 Place (J2)
8 Place (Jl)

*Socket, Female
Bracket, Upper
Bracket, Lower
Screw, Cat3 - Hex Head

(5/16-18 X 1-1/4”)
Screw, Cap - Self-Locking

(1/4-20 X 1/2”)
Screw, Cau - Hex Head

(5/16-18 X 5/8’”)
Grille
Plug, Plastic - (3/8” Hole)
Screw, Cap – Hex Head

(1/4-20 X 1“)
Washer, Lock - EIT (1/4”)
Washer, Flat (1/4”)
Nut, Hex (1/4-20)
Washer, Lock-Spring (5/16”)
Washer, Lock - EIT {5/16”)
Screw, Ca~ - hex Head

(5/16-18 X 1/2”)
Plug, Dot Button (9/32”]
Cover

Without Circuit Breaker
Ooening

With Circuit Breaker
Open i ng

Uee with Westinghouse and
General Electric Circuit
Breakers

Use with Heineman Circuit
Breakers

ClamD, Wiring Harness
Transformer. Current

Single Phase
Ratio 100/5
Ratio 150/5
Ratio 200/5

Three Phase
Ratio 100/5
Ratio 150/5
Ratio 200/5

Tie, Cable
Single Phase Sets
Three Phase Sets

Breaker, Circuit
2 Pole

70 Amere, 240 Volt
80 Ampere, 240 Volt
90 hpere, 240 Volt
100 Ampere, 240 Volt
125 Ampere, 240 Volt
125 Ampere, 240 Volt
with Shunt TriD

150 Amere. 240 Volt

REF PART.*ANW. No.

320-1557-02

320-1556-02

320-1555-03
320-1557-03

320--1556-03

320-1555-05

320-0646
320-1466-07

320-0698
320-1466-09

320-0640
320-1466--10

320-0647
320-1466-11

320-0700
320-1466-12

320-0642
320-1466-13

320-0701
320-1466-14

320--1555-06
320-1557-06

22@-1556-()~

320-155!5-07
320-1557-07

320-1556-07

320-1555-08
320-1555-09
320-1555-10
320-0643
320-1466-19

320-0638
320-1466-21

320-0645
320-1466-23

320-1458-24
320-1466-24

320-1458-25
320-1466-25

320-1458-25
320-1466-26

320-1458-27
320-1458-30
37&1458-35

320-1466-35

320-1458-36
320-1466-36

320-1458--38

QTY
USED

1

1

1
1

1

1

1
1

1
1

:

1
1

1
1

1
1

1
1

1
1

1

1
1

1

1
1
1
1
1

1
1

1

i

1
1

1
1

1
1

1
1

;

1
1

1

PART
DESORIPTIffl

,%

150 Ampere, 240 Volt , 1
with Shunt Trip J’‘ ...”

150 AmDere. 240 Volt
with Auxiliarv Contacts

175 Am~ere, 240 Volt
175 Ampere, 240 Volt
w“~th Shunt Tri~

175 AmDere, 240 Volt
with Auxiliary Contacts

225 Amere, 240 Volt
3 Pole

40 Am~ere, 240 Volt
do Am~ere, 240 Voit

~!th Shunt Trip

5U Am~ere, 240 Volt
50 AmDere, 240 Volt

with Shunt TriD
60 Ampere, 240 Volt
60 Amoere, 240 Volt

with Snunt Trio
70 Ampere, 240 Volt
70 Ampere, 240 Volt

with Shunt “~rip
80 Am~ere, 240 Volt
BO Am~ere, 240 Volt

with Shunt Trin
90 Am~ere, 240 Volt
90 Ampere, 240 Voit

with Shunt Tri~
100 Ampere, 240 Volt
100 Amere, 240 Volt
with Shunt Trip

125 Ampere, 240 Voit
125 Ampere, 240 Volt ,,4
with Shunt Triu !

125 Ampere, 240 Volt
.!

with Auxiliary Contacts
150 Amoere, 240 Volt
150 Am~ere. 240 volt
with Shunt Tri~

150 Am~ere, 240 Volt
with Auxiliary Contacts

175 Ampere. 240 Volt
200 Ampere, 240 Volt
225 Amoere. 240 Volt
30 Ampere, 480 Volt
30 Ampere, 480 Volt

with Shunt Trip
40 Ampere, 480 Volt
40 Anmere, 480 Volt
with Shunt TriD

50 Ampere, 480 Volt
50 Ampere, 480 voit

with Shunt Trip
60 Ampere, 480 Volt
60 Ampere, 480 Volt

with Shunt Trip
70 Ampere, 480 Volt
70 Ampere, 480 Volt

with Shunt Tri~
80 Ampere, 480 Volt
80 Ampere, 480 Volt

with Shunt Trip
90 Ampere, 480 Volt
125 Ampere, 480 Volt
25 Ampere, 600 Volt
25 Ampere, 600 Volt ,.,’.’,,.,,

with Shunt Trip ,’

30 Amoere. 600 Volt “,,,,,,,J,~}
30 Amere, 600 Volt

with Shunt Trip
40 Amuere, 600 Volt



,l~..

i.

17

41

Sa4i



~!A~DM~ Box
OQAB, D6AC OGAO, b6AE, A41, A61, AT61,

llL4, 0L6 (Beg!n Spec E), DL6T (Begin Spec B)

REF PART
MD. ?m.

QTY
WED

PhRT
DE”WRIPTIW

40 Amoere, 600 Volt
with Shunt Tri~

50 Amoere, 600 Volt
50 Amoere. 600 Volt

with Shunt Tri~
50 Ampere. 600 Volt

with Auxiliary Contacts
Bracket, Circuit Breaker

Mounting
Screw, Cao - Hex Head

{1/4-20 X 1/2”!
Washer, Lock-Spring (1/4”)
Screw, RHM (#6-32 x 1/2”)
Screw, RHM (#8-32 x 3-5/8”1
..l--L--Waaf*cl , Lock-Spring (#8)
Switch, Tao-Dual Phase

Selector (Includes Knob and
Mounting Hardware)

Capacitor (1300 MFD) Used
with Selecting Voltage
Switch (Cl]

REF PART
NO. No.

QTV
USED

PART
DE8CRIPTIW

320-1466-38 1 37 303-0218
38 356-0102
39 870-0131

1
2
8

Knob
Clamp, Mounting
Nut, Hex With ET Washer

(#10-32)
Screw. Machine - Fillister

Head (#10-32 x l“)
Washer, Lock-Spring (#8)
Screw, RHM (#8-32 x 7/16”)
Nut, Square (#8-32)
Screw, RHM (1/4-20 x l“)
Washer, Lock-Spring (1/4”)
Washer, Flat (1/4”)
Plug, circuiar (14 Pin) (P2)
Pin, Male

320-1458-40
320-1466-40

1
1

4
320-1462-40

41 850-0025
42 812-0078
43 861-0007
44 812-0153
45 850-0040
46 526-0052
47 323-1136
48 323-1228

2
2
2
4
4
4
i

11

29 301-7572

30 800-0003 2

31 850-0040
32 812-0063
33 812-0094
34 850-0025
35 308-0770

2
6
4
4
1

36 356-0090 2 * Parts Included in Generator to Control Harness.

42



I

i

REF
NO.

1

.

.’”, .,

Run Relay
INAB, DGAC, OGAO, DQAE, A41, A61, AT61,

OL4, OL6 (Begin Spec E), OL6T (Begin Spec 8)

PART QTY PART
No. USED DESCRIPTION

Relay, Run [Kll)
(Ouantitv as Required)

307-1058 1 “i2 VDC
307-1056 1 24 VDC
815-0388 *screw, pan Head - Cross

2 2
Recessed Thread
(#6-32 X 1/2”)

\

REF PN?T QTY
No. No. USED

1

577B

PART
DESCRIPTION

3 319-0447 1 Bracket, Relay Mountin9
4 323-0804 1 *Socket, Relav
5 307-1987 2 *Holddown, Relay

* - Quantities listed are for one mounted relay.

43



Control
0L4, IJL6, (Spec C-O), OL6T (Spec A)

6

>
.
.

226D



REF PART
No. NG.

1

305-0693-01
305-0693-02

305-069S-01
305-0737

2
301-3244
301-7334

3 307-1061
4 307-1157
5

300-2510

300-2453-04

6
7
8

9
10
11

12
13
14
15
16
17

307-1157
307-1687
812-0061

854-0006
860-0006
307-1061

307-1058
323-0804
337-0049----- --
L$ab-uuue
508-0144

307-1151
307-1194
307-1189

QTV
USED

1
1

1
1

1
1
1
3

1

1

:
2

2
2
1

1
1
1
2
1

1
1
1

PART
DESCRIPTION

Regulator, Assembly, Voltage
(See SeDarate Page for
Com~onents)

ea~-d-..~ /UOACI~)
@tallval u \ Wtlnc

Fixed Res~stor
External Adjust

Switching Regulator
Fixed Resistor

Standard (VRAS-2)
8racket, Mounting - Re

One Socket Hole
Two Socket Holes

Relay - Start (Kiij

VRA21)

av

Spring, Holddown - Relav
Monitor Assembly, Engine

[Includes Replaceable Relay
and .%ringj (All)

Two Light Monitoring
System (Standard)

Nine Light Monitoring
System

Spring. Holddown - Relay
Re’lav (A1lK1)
Screw. Machine - Round Head

i#6-32 X 3/8”)
Washer, Lock - IT [#6)
Nut, Hex (#6-32)
Relay- Voltage Selector

(K21)
Re 1av - Run (K12)
Socket, Relay (K12)
Strap, Ground
Washer, lock - EIT (5/16”)
Gronwnet, Rubber (1” Hole)
Re 1ay - Time Delay

(stop) (K15j
1 Second to 5 Minutes
3 to 30 Minutes
6 to 60 Minutes

REF PART
No. No.

18 338-1427

19 815-0105

20 526-0063
21 856-0003
22 851-0001

23 871-0010
24 821-0005

25 301-5150
26 301-6230
27 -

28
323-1137
323-1135

29 323-1229

30

323-1193
323-1194

31
323-1136
323-1134

32

323-1192
323-1195

33 323-1194

34 323-0765

QTY
USED

1

1

2
2
1

2
5

1
1
1

:
11

1;

1
1

4

;:

2

PMtT
DESCRWTION

Harness, Wiring - Remote
contol (30’)

Screw, Machine - Round Head
(Brass) (#10-32x 1“)
Grounding Stud

Washer, Flat - Braes (#iO)
Washer, Lock - EIT (#10)
Washer. Lock - Spring

Brass (#10)
Nut, Hex - Brass (#10-32)
Screw, Self-Locking - Hex

Washer Head (#10-32 x 1/2”)
Cover, Control
80X, Control
Panel, Control (See Separate

Page for Components)
Receptacle - Square Flange

14 Pin {J2)
16 Pin (Jl)

Socket, Female - Used with
14 Pin Receptacle

Pin. Male - Used with 16 Pin
Receptacle

16-12 Gauge Wire
18-14 Gauge Wire

Plug - Circular
14 Pin (P2)
16 Pin (Pi]

Socket, Female - Used with
16 Pin Pluq

14-12 Gauge Wire
18-14 Gauge Wire

Pin, Male - Ueed with
1.! n;” Di,.”A- ,- ,,, , ,“y

Socket, Relay

45



Control-A. -
UUJR6? liWAC, iWiO, MAE, A41, A$l AT61 ,

5L4, 0L6 (Begin Spec E), DL6T (Beg\n $pw 8)

46



REF PART
w. No.

i 319-0413
2 402-0527
3 508-0051
4 337-0049
5 862-0015
6 856-0008
7-

8 319-0416
9 870-0131

10 871-0015

11 853-0013
12 338-2331

13 332-0607

14 332-2723
15 812-9065

16 300-2880

17 332-2605

18 350-0394

19 815-0544

20 -

21

338-2330

338-2333
22 323-1308

23 323-1302
24

300-2809
300-2810

300-2811
300-2812

25
321-0270
321-0231
321-0094

26

300-2855
300-2856

QTY
USED

1
4
1
1
1
1

1
6
1

~

1

1

1
2

1

1

1

1

1

1
1

12

1
1

1
1

2
1
2

1
1

Control
OGAB, DGAC, IN34KI, DGAE, A41, A$l, AT61,

044, OL6 [Begin $pec E), 0L6T (Begin Spec B)

PART
DESCRIPTION

Cover, Control
Isolator, Vibration
Grommet. (2” Hole)
Stra~, Ground
Nut, Hex (5/16-18)
Washer, Lock - EIT (5/16”)
Door Assembly, Control - AC

(Left HarId Side Facirlg
Control Doors) (See Separate
Page for Components)

Tray - Contr~l
Nut, Hex - ET (#10-32)
Nut, Hex (1/4-20) Grounding

Stud
Wscshar, Lock -..w”r r“ ET (1/4”)
Harness, Wiring - AC

(Includes Terminal Block)
(AC Door Assembly to T821
Terminal Block)

Block, Terminal - 12 Place
(TB21)

Strip. Marker
Screw, Machine - Round Head

(#6-32 X 5/8”)
Board. Voltage Regulator

(Includes Jumper) (VR21)
JumDer, Terminal (VR21TB1-3

to -4) (,Wl)
Resistor (VR21TB1--7 to -8)

(Controls without Panel
Voltage Adjust)

Screw, Machine - Round Head -
Cross Recessed with IT
(#6-32 X 1/2”)

Door Assembly, Control - DC
(Right Hand Side Facing
Control Doors) [See Separate
Page for Components)

Harness, Wiring - DC (Includes
Connector Housing and
Contact Pins) [DC Door to
Engine Monitor)

DGAB, DGAC, DGAD, DGAE,
DL4, DL6, 0L6T

A41, A61, AT61
Housing, Connector - 12 Place

(J4)
Pin, Contact
Monitor, Engine (Includes

Fuses] (All)
7 Light Control

12 Voc
24 VDC

12 Light Control
12 VDC
24 VDC

Fuse
20 Amp (Fl, F2)
15 Amp (F3)
5 Amp (F5)

Board, Printed Circuit -
Alarm Relay (12 Light
Control) (A14)

12 VDC
24 VDC

REF PART
NG. w.

27 33B-1906

28

300-2862
300-2863

29

812-0063
812-0063

30 338-1905

31 815-0544

32

300-2897
300-2899

300-2898
300-2900

300-3344
300-3345

33 338-1904

34 332-2957

35 -

36 812-0063

37

300-2905
300-2:’$5

38 812-0063

39 338-1940

40 302-1833-01
41 -

42 815-0544

43 813-0102

44 319-0030
45 -

QTY
USED

1

1
1

4
8
i

4

1
1

1
1

1
1
1

1

4

:
4

1

1

4

2

1

PART
OESCWPTIQN

Harness, Wiring - Alarm Relay
(7 and 12 Light Controls]
(A13 to A11TB21

Board, Printed Circuit -
Alarm Relay (7 and 12 Light
Control) (A13)

12 VDC
24 VDC

Screw, Machine - Round Head
(#6-32 X l/2”\
7 Light Control
12 Light Control

tiw~ess, Wiring - Alarm Relay
[:u Light Control)
(A14 to A11TB2)

Screw, Machine - Round Head -
Cross Recessed with IT
(#6-32 X 1/2””)

Board, Printed Circuit - Time
De 1ay - Start/Stop/Preheat
(A15)
Without Preheat

12 Volt DC
24 Volt DC with Preheat -

DGAB, DGAC, DGAD,
DGAE, DL4, i3L6, DL6T

12 Volt DC
24 Volt DC with Preheat -

A41, A61, AT61
12 Volt DC
24 Volt DC

Harness, Wiring - Time Delay
Start/Stop (A15 to A1lTB1)

Terminal, Tab (Double)
(A15TB1-7)

Board, Pri~ted Circuit -
Magetic Pickup (A16) (See
Separate Page for Part
Number and Relatnd
Replacement Parts)

Screw, Machine - Round Head
(#6-32 X 1/2”1

Board, Printed Circuit -
Over/Under Voltage Sensor
(A17)

12 Ovc
24 DVC

Screw, Machine - Round Head
(#6-32 X 1/2”)

harness, Wiring - Over/Under
Voltage Sensor (A17 to All)

Transducer, Watt (A21)
Heater, Control (See SeDarate

Page for Components)
Screw, Machine - Round Head -

Cross Recessed with IT
(#6-32 X 1/2”)

Screw, Machine - Round Head
(#10-32 x5/8”)

plate, Mounting - Transducer
Relay, Run (See Separate Page

for Components)

47



Voltage Re ulator Assembly
(8RA21 }

0L4, DL6 (Spec C-O), ?JL6T (Spec

REF PART
No. No.

’15

/.;

// 0I

3
/

5
7 .

13 A!@’
/

4

/ \

A‘3gI\-1 6

Voltage -

PART
DESCRIPTION

Regulator Assembly,
ComP1ete

Standard
Fixed Resistor
External Ad.iust

A)

14

\

‘3

3

305-0693-01
305-0693-02

305-0695-01
305-0695-02

1
338-1443
338-1670

2

332-2045

300-2409
3 321-0204

4 350-1190

5 315-0431
6 305-0524

QTY
USED

:

1
1

1
1

1

1
2

1

:

REF PART
NO. NO.

7 315-0343

Switching Reg~lator
Fixed Resistor
External Adjust

Harness, Wiring
Standard Regulator
Switching Regulator

Board, Voltage Regulator
(VR211
Standard Regulator

(Includes Fuses)
Switching Regulator

Fuse (,1/4 Am) used with
Standard Voltage Regulator
Board (VR21F2,F3)

Resistor - Fixed (1740 Ohms,
1/2 Watt) used on Voltage
Regulator Assemblies without
Externai Adjust [VRA21R21)

Transformer (VRA21T21)
Bridge, Rectifier - Used on

Standard Voltage Regulator
Assemblies (VRA21CR21)

8 315-0343
9 332-0607

10 332-2373
11 332-2387

12 301-5736
13

812-0061

812-0061

14 870-0183

15 812-0070

16 812-0059

17 853-0003
18 812-0065

17 \

16 195A
QTY
USED

1

:
1
4

1

4

6

8

2

4

4
2

PART
DESCRIPTION

Reactor - Used on Switching
Voltage Regulator Assemblies
(VRA21L22)

Reactor (VRA21L21)
Block, Terminal (VRA21TB2)
Strip, Marker
Terminal, Tab - Used on

Standard Voltage Regulator
Assemblies

Panel, Mounting
Screw, Machine - Round Head

(#6-32 X 3/8”)
Standard Voltage Regulator

Assemblies
Switching Voltage Regulator

Assemblies
Nut, Self-Locking - Hex Head

with ET Lockwasher (#6-32)
Screw, Machine - Round Head

(#6-32 x 1-1/4”) Used on
Standard Voltage Regulator
Assemblies

Screw, Machine - Round Head
(#6-32 X 1/4”) “%

Washer, Lock - ET (#6) r)

Screw, Machine - Round Head “’’’’’’’”
(#6-32x 5/8”)

48



6

8

/
/

d

Voltage RG ulator Assembly
[?RAS-2)

QL4, 0L16 (Spec C-D), 0L6T (Spec A)

5

/

194A

REF PART
No. MD.

305”0737

1 301-9334
2 812-0059

3 853-0003
4 300-2880

5 332-2373

QTY
USED

1

1
5

5
1

1

PART
DESCRIPTItXIl

Regulator Assembly, Voltage -
Complete

Panel, Mounting
Screw, Machine - Round Head

(#6-32 X 1/4”)
Washer, Lock - ET (#6)
Board, Voltage Regulator

(VR21)
Strip, Marker

49

REF PART QTY
No. No. USED

6 332-0607 1
7 812-0065 2

8 870-0183 2

9 350-0394 1

PART
DESCRIPTION

Block, Terminal (VRAS-2TB2)
Screw, Machine - Round Head

(#6-32 X 5/8”)
Nut, Self-Locking - Hex Head

with ET Lockwasher (#6-32)
Resistor - Fixed (2000 Ohms,

1/2 watt) Used on Voltage
Regulator Assemblies without
External Ad,just (VRAS-2R21)



h’
~Q~*pQ~ panel

K1l.4, 0L6 (Spec C-O), OL6T (Spec A)

50



REF PART
No. No.

.
1

301-7348-01

301-7348-02

301-7349-01 1

301-9498 1

301-7349-02 1

2

322-0238
322-0128

322-0238
322-0110
322-0109
322-0108
322-0111
322-0107
322-0240

322-0241

322-0283
3 322-0141

4
302-1273
302-1153

5

302-1691
302-1473

302-1468

302-1147

302-1298

302-1683

302-1678
6

302-1148
302-1300

7

308-0531

308-0620
308-0624

.’ ,.

QTY
USEO

1

1

1
1

1
i
1
1
1

1

1

1
7

i

1
1

1

1

1

1

1

1
1

1

1
1

PART
DESCRIPTION

Panel, Control
Panels without AC Meters

pan~~~ with Three Round
Gauge Holes

Panels with Four Round
Gauge Holes

Panels with AC Meters
Panels with Three Round

Gauge Holes
without Emerqencv Stoo

Switch
with Emergency Stop

Switch
Panels with Four Round

Gauge Holes
Light, Indicator (14VOC)

Controls with Two Light
Monitoring System

RUN - Green (.DS1)
FAULT - Red (0S21

Controls with Nine Light
Monitoring System

RUN - Green (DS1)
LO ~NG TEMP - Red (0S2)
HI ENG TEMP - Red (DS3)
LO OIL PRIES - Red (0S4)
OVERSPEED - Red (0S5)
OVER CRANK - Red (0S6)
PRE HI ENG TEMP - Amber

(0S7)
PRE LO OIL PRESS - Amber

(0S8)
SWITCH OFF - Red (DS9)

Lens, Indicator Light (No
Legend or Lamp) Controls with
Two Light Monitoring System

Meter, Frequency - AC (M21)
50 Hertz
60 Hertz

Ammeter - AC {M23)
DL4

Single Phase
Three Phase

DL6
Single Phase
Three Phase

All Excerx 347/600 Volt
Sets

347/600 Volt Sets
DL6T

All Except 347/600 Volt
Sets

347/600 Volt Sets
Voltmeter - AC (M22)

All ExceDt 347/600 Volt Sets
347/600 Volt Sets

Switch, Rocker (Remote, StoD,
Start) (S10)

Controls with Two Light
Monitoring System

Controls with Nine Light
Monitoring Svstem

Standard
Pennsylvania State

Approved

51

REF PART
NO. NO.

8 308-0533

9 308-0532

10 303-0032
11

303-0170

303-0261

12

13

18

308-0284

322-0323
322-0211
517-0132
322-0203
322-0213
320-1110

320-1110

19

320-1138
320-0530
320-1121

20 302-0885
21

302-1873-01
302-1882
302-1715

22 193-0330
23 302-1402
24 193-0320
25 193-0319
26

338-1642-03

338-1642-02

338-1642-01

338-1642-04
27 323-0765

28 350-0556

QTY
USED

1

1

2

1

1

1

2
2
i
2
2
1

1

1
1
1

1
1

1
1
1
1
1
1
1

1.

1

1

1
2

1

PART
I)ESCRIPITON

Switch. Rocker - Pre Heat
(s11)

Switch, Rocker - LamP Test
(s12)

Knob
Potentiometer - 25 Watt fR23’1

Used with VRA21 Voltage
Regulator Assembly with
External Adjust

Used with VRAS-2 Voltage
Reaulator Assemblv with
Ex~ernal Ad,just ‘

Switch, Rotarv -
Voltmeter/Ammeter (S21

Light, PilOt (I)S21,DS22

Single Phase Sets
Three Phase Sets

P1u9, Hole
Lamo (DS14,DS15)
Lampholder
Breaker, Circuit - Remol

7 Amp (CB1)
,e -

Breaker, Circuit - Control -
7 Amp (CB2)

Breaker, Circuit - Field
Used with VRA21 Voltage

Regulator Assembly
3 Amp (Dual - CB3,CB4)
5 Am~ (CB3)

Used with VRAS-2 Voltage
%x&ator Assembly - 3 Amp

Meter, Time T~ta!i~inq (M4)
Tachometer (Includes ~ocket

and LamP)(M5)
DL4
DL6
DL6T

Gauge, Oil Temperature (M5)
Anuneter - DC (Ml)
Gauge, Oil Pressure (M2)
Gauge, Water Temperature (M3)
Harness, Wiring - AC (Includes

Socket for Kll Start Relay)
Controls without AC Meters
Controls with AC Meters

Single Phase Sets
Three Phase Sets

All Excem 347/600 Volt
Sets (Also Includes
Resistor and Socket for
K21 Voltage Selector
Relay)

Voltage Code 9XR
Socket, Relay (For K11,K21

Re 1ays )
Resistor, Fixed - 47K Ohm,

1/2 Watt (R22)



i) Control Panel
I OL4, DL6 (Spec C-D), 0L6T (Spec A)

52

,L
., ,,



REF PART
M). MO.

29
338-1643-01
338-1644

338-1646

333-1645

30 322-0308
31 322-0210
32 322-0004
33 308-0813-01

34
323-1229

323-1229

323-1229

323-1229

~n

uSEb

1
1

1

1

3
4
1
1

11

7

5

10

Control Panel
0L4, 0L6 (Spec C-D), 0L6T (Spec A)

PART——----——-.
UESGRIPTION

Harness. Wiring - DC
Meters
Switches
Indicator Lights

Controls with Two Light
Monitoring System

Controls with Nine Light
i%ofiitoring System

Lamp. Pilot (DS1O,DS11,OS12)
Socket. Lsmp
Lafm, Pilot (DS131
Switch. Push’~-Ern&gencv Stoo

(.S13) Includes Knob and
Mounting Hardware

Socket, Female
Used With 338-1642-01

Wiring Harness
Used With 338-1642-02

Wiring Harness
Used With 338-1642-03

Wiring Harness
Used With 338-1642-04

Wiring Harness

w= PART
No. NO.

35 323-1135

36

323-li93
323-1194

37 323-0984

38
323-0488

323-0488

323-0488

39 323--1137

QTY
USEO

1

3
10

3

8

12

10

1

PART
DEs4xuPTmN

Receptacle - Sauare Flange
(16 Pin) (Pi) Used witn
338-1643-01 Wiring tiarness

Pin, Male - Used with
323-1137 Rececnacle

16-12 Gauqe Wire
18-14 Gauge Wire

Plug, Connector (12 Pin)
fJl, J2, .J3) Used with
338-1643-01, 338-1644 and
338-1645 Wiring Harnosaes

Socket, Male (Side Feed)
Used with 338-1643-01. . .

wlririg Harness
Used with 338-1644

Wirina Iiarness
Ueed w{th 338-1645

Wiring Harness
Receptacle - Square Flange

(14 Pin) (P2)

53



[% /’4

&?2-&351$-oi
322-0359-02

322-0360-01
;,,$22-0360-02

,

IW5-’32 K 1/’2”1 14 36R-’W385 1
& Rut, rkex ‘- Wltn Er [#&-321 15 193”-0330

LIQ}),t Awiemulv, Iridicator
1

IInaiude$ Wiring tiarnesa ma 16
Connector dousing) (A12)

Seven Lignt Assembly
1 12 VDC
1 24 VOC 302-1873-01 1

Twelve Light Assembly 302-1873-02 1
12 Vfjc 17 193-0250 2

i 24 WC
Llaht, Indicator -

(,auge, Oil Pressure (Mll)

12 VIE -
‘1

24 Vt)C ,,

Resistor, Gauge (Ua%d on
24 VOC Applications)
(R12,R13)



8,,.,

——

‘,,

AC COntrOl 000r Asse@bly
0GA8, DQAC, OGAO, MAE, A41, A61 AT61,

0L4, OL6 (Begin ~pec E), 0L6T (Beg;n Spec B)

10

()‘-.

~
e /’

oQ e

o0 /’

3

57CKl

REF PART
w. No.

1
319-0417
319-0418
319-0419

2 302-1722

3
302-1721-01

302-1721-02
4 338-1936

5 320-1121
6 322-0363

,r,,,r.’w
;, 7

‘, 302-1148
i. :l:.,!., 302-17s3

8 308-0882

PART
DESCRIPTION

Door, Control - AC
Without Meters
Without Wattmeter
With Wattmeter

Wattmeter (Dial Not
(M24)

Dial, Wattmeter
DGA8, DGAC, OGAD,

DL6, A41. A61
DGAE, DL6T, AT61

Included)

DL4

Harness, Wiring - Watts
Transducer (A21 to M24 and
TB21)

Breaker, Circuit (C821)
Light, Indicator - Upper/

Lower Scale (0.S21, OS22)
Voltmeter (M21)

0-300/600
0“”750

Switch. Rotarv - Voltmeter/
Anxneter (Knob Not Included)
(s21:)

REF PART
No. w.

9 302-1720

10 303-0261
11 303-0032
12

302-1473
302-1147
302-1683
302-1684
302-1685
302-1724
302-1725
302-1726
302-1727
302-1728
302-1729
302-1798
302-1799
302-1800

QTY
WED

1

1
1

1
1
1
1

;
1
1
1
1
1
1
1
1

PART
DESCRIPTIa

Meter. Frequency (Includes
Resistor - Part Number Not
Available at Time of
Printing) (M23)

Potentiometer (R21)
Knob, Rotarv Switch
Ammeter (M22]

0-50/100
0-75/150
0-100/200
0“150/300
0-200/400
0-250/500
0-375/750
0-400/800
0-500/1000
0-600/1200
0-750/1500
0-1000/2000
0-1500/3000
0-2000/4000

55



!48 netic Pickup
DOAB Df3AC@D8AD, DGAE, A41, A61, AT61

DL4, DL& (Begin Spec E), DL6T (Begin Spec 8)

-..
‘%.

. . . . .
/ - . ...-%...

.-

.“”,/ />-1... ..- ●*.

REF PART
ND. No.

1 800-0003

2 850-0040
3 150-1410
4 150z1406
5 150-2117

6 862-.0001
7 853-u013
8 150-0723
9 870-0260

10 301-9402
11 800-0053

12 856-0010
13 150-0717

QTY PART
USED DE8CRIPTIDN

2 Screw, Cap - tisx tiead
(1/4-20 X 1/2”)

2 Washer. Lock - Sming (1/4”)
Cap, Insulator

; Sensor, Speed - lagnetic
1 Bracket and Point Assembly

(Includes Parts I%iked *)
2 *Nut, Hex (1/4-20)
1 *Washer, Lock - ET [1/4”~
1 *Point, Contact
1 *Nut. Insulator

*Bracket, Mou~ting
; Screw, Cap - Hex Head

(3/8-16 X 1-3/4”)
1 Washer, Lock - EIT (378”}
1 Switch, Overspeed (!33.

1

570A

REF PART QTY PNtT
ND. ND. USED DESCRIPTIffl

14 526-0077 1 Washer, Flat (3/8”)
15 150-1557 1 Wheel, Sensor
16 370-4011 1 S~acer
17 85~-0031 1 Washer, Lock - IT (3/4”)
18 8oard, Printed Circuit -

Magnetic Pickup (A16’I
300-2901 1 12 VDC
300-2903 1 24 VDC

19 338-1930 1 Harness, Wiring - Magnetic
Pickup (A16 to All)

20 868-0011 2 Nut, Hex - Jam (3/4-16)

* - Parts Included in 150-2117 Bracket and Point
Assembly

56



REF PART QTY PART
No. ND. USED DESCRIVTI(N

Audible Alarm

1 307-1687 1 Relay (Kl)
2 323-0804 1 Socket, Relay
3 307-1987 1 Holddown, Relay

L_--- ......
593B

REF PART QTY
ND. ND. USED

4 333-0133 1
5 308-0337 1
6 322-0128 1

PART
DESCRIPTION

Signal, Audible (DS2)
Switch, Push 8utton (S1)
Light, Indicator (DSI)

57



REF PART
No. No.

Control Heatar
0L4, 0L6 (Spec C - D) DL6T Spec A

.,. ,.............. ...........,,<.... ,. .... .“,”,.. .,
;T . ..._.,. ‘ . . ,.+.’:”’.’. “-..

,,
::.K4::.?x* 5
“/

QTY
USED

1 335-0110 1
2 812-0090 2

3 860-0006 4
4 856-0001 2
5 301-1886 1
6 309-0128 1
7 800-0007 2

A-J—.;p.,
,“ +.-9!>$#

-10

12

lr-2’

‘%7 rxl

PART REF PART QTY
DESORIPTIOl NO. NO. USED

Cable, Electrical (3 Wire) 8 862-0001 2
Screw, Machine - Round Head 9 850-0040 2

i#6-32 X 2-1/4”) 10 526-0052 2
Nut, Hex (#6-32)
Washer, Lock - EIT (.#6) 11 862-0015 4
Cover, Thermostat
Thermostat - Adjustable 12 333”0151 1
Screw, Cap - hex Head

(1/4-20 X 1“)

‘J

PART
OESCRIPTItM

Nut, Hex (1/4-20)
Washer, Lock - Spring (1/4)
Washer, Flat (17/64” ID x

9/16” 00 X 1/16” Thk)
Nut, Hex (5/16-18) - Used

as Spacers
Heater - 75 Watt, 120 VAC;

300 Watt, 240 VAC

58



Control Heater
MAB 00AC 00AD, DGAE A41

DL4, DL& (Beg!n Spec E), 6L6T {E&!fi &~’B)

574B

REF PART QTY PART REF PART
No. No. USED DESCRIPTION NO. NO.

1 333-0151 1 Heater (HR1) 6 130-1107
2 335-0161 1 Cab 1e 7 812-0070
3 800-0034 2 Screw, Ca~ - Hex Head

(5/16-18 x 2-1/4”) 8 854-0006
4 526-0113 2 Washer, Flat (11/32” ID x

1“ 00 X 3/32” Thk)
9 860-0006

10 870-0183
5 8’70-0257 2 Nut, Self-Locking - Hex Head 11 301-1886

(5/16-18) 12 309-0128

QTY
USED

2
2

4
2
2
1
1

PART
DESCRIPTION

Spacer
Screw. Machine - Round Head

(#6-32 X 1-1/4”)
Washer, Lock - IT (#6)
Nut, Hex (#6-32)
Nut, hex - with ET (#6-32)
Cover
Thermostat

59



Paint and Thread Sealant

REF PART C& PART
No. MO. DESCRIPTI@l

Paint (Pressurized 13 oz.
Spray Can)

525-0305 Green
52!5-0551-02 : Beige
518-0452 - Sealant, Thread (50 cc Bottle)

60





Cummins Power Generation
1400 73rd Ave. NE
Minneapolis, MN 55432  USA

Phone 1 763 574 5000
Toll-free 1 800 888 6626
Fax 1 763 574 5298
Email ask.powergen@cummins.com
www.cumminspower.com
Cummins�, the  “C” logo, and “Our energy working for you.”
are trademarks of Cummins Inc.

�2011 Cummins Power Generation, Inc. All rights reserved.




